SERVO PRODUCTS CO. PARTS LIST Page 1

440-942-9999 or 800-521-7359 DRILL PRESS & MILL HEADS
PART NO. |DESCRIPTION PRICE COMMENT
00507 10-31 X 3/16 SOC. SET SCREW $0.26
00520 8 SPLIT LOCK WASHER $0.25
00525 6-32 X 1/4 PHIL PAN HD SCREW $0.25
00553 ARMATURE BEARING $3.00
00555 WAVE WASHER $0.25
00573 BRUSH CAP $0.33
00609 4-40 X 1/4 PHIL. PAN HD. SCREW $0.25
00739 TRU-ARC RETAINING RING $0.25
00751 FIBER WASHER $0.25
00790 WAVE WASHER W0618-008 $0.59
00795 RUBBER FOOT FOR BASES $0.60
00796 6-32 X 3/8 SOC. HD. CAP SCREW $0.25
00803 WASHER - SHIM 5700-24-5 $0.20
00811 2-56 X 3/16 PHIL. PAN HD. SCREW $0.25
00815 PANEL LIGHT $44.80
00816 LIGHT SWITCH $10.00
00817 LIGHT BULB, 130 VOLT $3.20
00821 TRU-ARC RETAINING RING $0.25
00822 KNOB $4.56
00859 DIAL INDICATOR CRYSTAL $5.60
00860 DIAL INDICATOR HAND $4.24
00863 4-40 X 1/8 PHIL. PAN HD. SCREW $0.25
00864 4-40 X 1/8 SOC. SET SCREW $0.25
00899 BUTTON SNAP PLUG $0.66
00952 BLACK CAP PLUG $0.25
00987 POWER SWITCH $5.76
01055 LIGHT BULB EXTRACTOR $0.25
01078 8-32 X 1/4 BUTTON HD. SOC. SCREW $0.25
01088 2-56 X 1/4 PHIL. PAN HD. SCREW $0.25
01117 8-32 HEX NUT $0.25
01118 INTERNAL LOCK WASHER $0.25
01149 CIRCUIT BREAKER, 1.8 AMP, ETA $23.80
01207 TRU-ARC RETAINING RING $0.25
01211 4-40 X 1/4 SOC. HD. CAP SCREW $0.25
01282 BRUSHHOLDER SEE 5744
01283 BRUSH $2.20
01290 4-40 HEX NUT $0.25
01291 BUSHING $0.70
01292 O-RING $0.25
01309 BEARING-(WHTH-ONE-SEAL) SEE 05673 |OBSOLETE
01310 BEARING(WHTH-ONE-SHIELD) SEE 05244 |OBSOLETE
01333 U-DRIVE SCREW $0.25
01409 SPEED CONTROL KNOB $9.86
01481 THUMB SCREW $0.51
01556 HGHT BULB 250 VVOLT SEE 00817 |OBSOLETE
01745 6-32 X 3/16 SOC. SET SCREW $0.25
01777 1/4-28 X 1/2 SOC. HD. CAP SCREW $0.25
01779 # 6 FLAT WASHER $0.25
01864 HEYCO BUSHING $0.22
01859 4-40 X 1/2 SOC. HD. CAP SCREW $0.25
01862 STEEL WASHER $0.25
01938 TRU-ARC RETAINING RING $0.38

Effective 9/17/01



SERVO PRODUCTS CO. PARTS LIST Page 2
440-942-9999 or 800-521-7359 DRILL PRESS & MILL HEADS

PART NO. |DESCRIPTION PRICE COMMENT
02381 SNUBBER, MILL HEAD $13.80

02481 4-40 X 3/8 SOCKET HEAD CAP SCREW $0.10

02800 O-RING DRIVE BELT $5.48

0349 MOTOR FIELD ASSEMBLY $115.61

04926 1/8 ID X 1/4 OD X .03 TK, SS WASHER $0.50

05001 4-40 X 1/4 PHIL PAN SS SC W/PTC $0.35

05060 8-32 X 5/16 SOC SET SCREW NY PATCH $0.51

05063 6-32 X 316 1/2 DOG SOC SET SCREW $0.46

05244 BEARING, MILL HEAD (SHIELD) $80.20

05294 KNOB, 4 PRONG BLACK PHEN $4.76

05295 1/4-20 X 3" THREADED STEEL STUD $0.64

05586 6-32 X 3/8 NYLON FILISTER HEAD SCREW $0.27

05603 8-32 X 3" FULL THRD STEEL STUD $0.58

05667 CONICAL LOCK WASHER $0.27

05673 BEARING (REG-CHUCK) $42.80

1054 COLUMN CLAMP ASSEMBLY $22.52

1056 COLUMN CLAMP SLEEVE $6.27

1057 COLUMN CLAMP NUT $7.02

1061-1 DOWN STOP ASSEMBLY, INCH $107.45

1061-2 DOWN STOP ASSEMBLY, METRIC $110.75

1067-2 QUILL RACK, INCH $89.00

1067-3 QUILL RACK, METRIC $129.39

1069-1 CROSS SHAFT ASSEMBLY, INCH $112.39

1069-2 CROSS SHAFT ASSEMBLY, METRIC $128.23

1072-2 QUILL GEAR, INCH $13.92

1072-3 QUILL GEAR,METRIC $17.50

1075 HAND LEVER SHAFT $18.90

1076 8-32 X3 SCREW SEE 05603 |OBSOLETE
1077 HAND LEVER CLAMP RING ASSEMBLY $49.38

1079 DIAL BUSHING $21.66

1080-2 CROSS SHAFT DIAL, INCH $38.01

1080-3 CROSS SHAFT DIAL, METRIC $44.01

1081 FRICTION GASKET $0.62

1088-2 DIAL INDICATOR PLATE $27.06

1093 LAMP BRACKET $3.96

1094 EAMP-BRACKET-ASSEMBLY NO REPL |OBSOLETE
1155 ARMATURE, BEARINGS & PULLEY ASSEMBLY $182.13

1279 RACK BUSHING $2.16

1280 RACK SPRING $1.49

1281 EAMPBUSHING NO REPL |OBSOLETE
1301-1 DIAL INDICATOR DIAL, INCH $3.92

1301-2 DIAL INDICATOR DIAL, METRIC $3.92

1310 FELT SEAL $0.76

1334-2 DIAL INDICATOR RACK, INCH $52.67

1334-3 DIAL INDICATOR RACK, METRIC $59.96

1335 DIAL INDICATOR PINION $16.80

1354 DIAL INDICATOR HOUSING $22.80

1355 DIAL INDICATOR ROLLER $9.95

1356 DIAL INDICATOR SPRING $2.22

1836-1 QUILL ASSEMBLY, COLLET TYPE, INCH $899.05

1836-2 QUILL ASSEMBLY, COLLET TYPE, METRIC $946.82

1838 BPIALINDICATOR CLAMP SEE 57925 |OBSOLETE

Effective 9/17/01



Page 3

SERVO PRODUCTS CO. PARTS LIST
440-942-9999 or 800-521-7359 DRILL PRESS & MILL HEADS

PART NO. |DESCRIPTION PRICE COMMENT
1841 CLAMP DISC $9.33

1843 DRIVE RING $15.68

1844 SPINDLE, COLLET TYPE $334.81

1847 QUILL $142.01

1849 PULLEY SUPPORT HOUSING $30.31

1856 SPINDLE PULLEY ASSEMBLY $272.07

1857 ZEROING KNOB $3.71

1858-1 DRILL PRESS HOUSING $360.00

1858-2 DP HOUSING, MODIFIED MILL HEAD $440.72

1874-1 QUILL ASSEMBLY, INCH CHUCK $512.94

1874-2 QUILL ASSEMBLY, METRIC CHUCK $570.89

1878 PRAW-BARKNOB SEE 57272 |OBSOLETE
1879 SPINDLE, CHUCK TYPE $95.00

2184-1 DIAL INDICATOR ASSEMBLY, INCH $110.42

2184-2 DIAL INDICATOR ASSEMBLY, METRIC $112.66

2185-1 DIAL INDICATOR RACK ASSEMBLY, INCH $58.11

2185-2 DIAL INDICATOR RACK ASSEMBLY, METRIC $66.88

2502 BPRAW-BAR-ASSEMBLY SEE 57659 |OBSOLETE
2503 THREADED SLEEVE SEE 57659 |OBSOLETE
2740 COLUMN-CLAMP-SCREW SEE 1054 |OBSOLETE
2741 KNOB SEE 1054 |OBSOLETE
2768 RETURN SPRING $5.32

2770 POWER CORD ASSEMBLY $14.25

2792 QUILL LOCK BUSHING $33.03

2793 SPINDLE PULLEY $45.56

2794 MOTOR PULLEY $26.44

2798 TOP COVER ASSEMBLY $30.08

2808 WORM GEAR ASSEMBLY $63.65

2809 DIAL BUSHING ASSEMBLY $25.65

2977 FRONT CLIP $1.60

2978 REAR CLIP $0.57

3254 SHOE, QUILL LOCK $17.31

3331 WASHER, WAVE $0.88

3414-1 CIRCUIT BOARD ASSEMBLY (WITH HEAT SINK) $140.00

3762-1 BOTTOM COVER $30.42

3805 MOTOR END BELL $18.27

3886 HAND LEVER ASSEMBLY $74.70

4829 COLLET SPINDLE ASSEMBLY $423.07

4843 GROOVE PIN MODIFIED $3.75

5744 BRUSH HOLDER $3.98

57272 DRAWBAR KNOB $15.15

57468 DRAWBAR WRENCH $1.66

57629 SEAL, SLINGER, COLLET $18.81

57633 BPIALINDICATOR CLAMP SEE 57925 |OBSOLETE
57659 DRAWBAR $77.21

57662 SEAL-SHINGER,CHUCK SEE 57997 |OBSOLETE
57861 DRAWBAR SCREW $10.80

57925 DIAL CLAMP, DP & MILL HEAD $36.00

57983 ASSEMBLY, SPINDLE PULLEY, DP $197.26

57997 SEAL, SLINGER, CHUCK $17.80

58202 DAMPER DRIVE RING $1.20

58297 SLINGER SEAL $19.94

Effective 9/17/01



